PARTS MANUAL

MULTIQUIP

MIX N' GO

MODELS MC3SE, MC3S (B&S)
MINI CONCRETE STEEL DRUM MIXERS

MODELS MC3PE, MC3P (B&S)
MINI CONCRETE PLASTIC DRUM MIXERS

Revision #8 (12/08/21)

THIS MANUAL MUST ACCOMPANY THE EQUIPMENT AT ALL TIMES.



SUGGESTED SPARE PARTS

MIX N' GO MIXER WITH B&S 3.5HP GASOLINE
ENGINE AND BALDOR 3/4 ELECTRIC MOTOR

1 to 3 units

Qty. PN Description

2 DM1840................ V-BELT, A23 (ELECTRIC MOTOR)
P MS-01..cooriine V-BELT, A24 (GASOLINE)

NOTICE

Part numbers on this Suggested Spare Parts list may
supersede/replace the part numbers shown in the
following parts lists.

MIX N' GO MIXER ¢ PARTS MANUAL — REV. #8 (12/08/21) — PAGE 5



NAMEPLATE AND DECALS ASSY.

P -
ZZMixNGo | %= MixNGo

B AmrA B
el fxBaxn (X
2 ¥ 5 ) 4

A900DO

DCL251

i

A ADVERTENCIA!

A AVERTISSEMENT!

., manuina avant

PAGE 6 — MIX N' GO MIXERe PARTS MANUAL — REV. #8 (12/08/21)



NAMEPLATE AND DECALS ASSY.

-bODI\D—L‘z

PART NO.
DCL251
510165

DCL250

PART NAME QrTy. REMARKS

DECAL: WARNING MQ 1

DECAL: MQ MIXN GO 1

DECAL: NAMEPLATE.........ccovinineinininieis LIS CONTACT MQ PARTS DEPT.
DECAL: WARNING MAINTENANCE 1

MIX N' GO MIXER ¢ PARTS MANUAL — REV. #8 (12/08/21) — PAGE 7



MIXER ASSY. (STEEL DRUM)

PAGE 8 — MIX N' GO MIXERe PARTS MANUAL — REV. #8 (12/08/21)



MIXER ASSY. (STEEL DRUM)

NO.
1#
2#
3#
4%
o#
o#

o#
10#
11
11
12
13
14
15
16
17
184#
19#
20#
214
224
23#
24%
25
26
26A
268
27
28
29
30

PART NO.
DM3150
DM1356
DM1912
DM355
DM3151
DM3152
SP9012
DM1320
DM1357
DM1380
DM1830P
DM1821
DM1822
DM2020
DM1840
DM1332
DM1810
DM1353
DM1352
DM1331
DM1310
DM1351
DM1333
DM1351
DM1741
DM1730
DM1740
DM1742
DM1641
DM2021
DM1911
DM1141

PART NAME

HEX HEAD BOLT M12 x 70

OIL FILLER PLUG M14 x 2 x 15L
HEX NUT M10

HEX HEAD BOLT M8 x P1.25 x 24L
FLAT WASHER M12

HEX NUT M12

TOGGLE SWITCH

GEAR BOX BACK COVER

GEAR BOX SEAL

BELT GUARD STEEL, GASOLINE ENGINE
BELT GUARD PLASTIC, ELECTRIC

DRIVE PULLEY ..o,

SET SCREW M6 x 12L
BOLT M6 x 18

V-BELT, A23......ooics

NUT M12

GEARBOX PULLEY

OIL SEAL 20 x 42.5x 10
BEARING RACE 6004
WORM GEAR
GEARBOX CASE
BEARING RACE 6006
GEAR & SHAFT
BEARING RACE 6006
WASHER

TIRE, PNEUMATIC
AXLE

COTTERPIN

HEX NUT M8

NUT

HEX HEAD BOLT M10 x P1.5 x 40L
DRUM LOCK

Qry.

REMARKS

_L_L_L_L_L_LI\)Q)I\)_L—L‘

—_ PO N — — b b s DN =

— WM

................ ELECTRIC MOTOR ONLY

................ ELECTRIC MOTOR ONLY

MIX N' GO MIXER ¢ PARTS MANUAL — REV. #8 (12/08/21) — PAGE 9



MIXER ASSY. (STEEL DRUM CONT'D.)

PAGE 10 — MIX N' GO MIXERe PARTS MANUAL — REV. #8 (12/08/21)



MIXER ASSY. (STEEL DRUM CONT'D.)

NO.
31
32
33
34
35@
36@
37@
38@
39@
40
41$
42%
43%
44%
45
46
47
48
49#
50
51
52
53
54
554
56
57
58
594#

PART NO.
DM1527
DM1524
DM1400
DM1414
DM1613
DM1630
DM1631
DM1632
DM1620
DM1640
DM1221
DM1212
DM1213
DM1231
DM3050
DM3051
DM3000
912321040E1
DM1358
34579
DM1300
MSO01
EM901006
DM1100
DM1354
DM1600
34588
DM1200
DM1340

PART NAME
HEX NUT M10

BOLT

STEEL BARREL

BLADE, STEEL BARREL
HANDLE GRIP, RUBBER

TOP COVER CLAMP

SCREW 5.5 x 25

LOCK WASHER

TOP COVER, PLASTIC

BOLT M8 SPECIAL DOME HEAD
STAND, ADAPTER

STAND, BOTTOM LH (2 BOSS)
STAND, BOTTOM RH (1 BOSS)
CLIP LINCH PIN

NUT M8BOLT M8 x 35

BOLT M8 x 35

ENGINE MOUNT (GASOLINE)
ENGINE, 3.5 HP B&S N/L/S
RETAINER RING

MOTOR, ELECTRIC 3/4 H.P.

GEARBOX ASSEMBLY .......ccoocvivicnnee
V-BELT, A24 ...
DRIVE PULLEY .....ccoviiiiie

MAIN FRAME
SEAL, OIL

PLASTIC COVER ASSY. ......cccoevirrinnn.

EXTENSION, HANDLE

STAND ASSY. ..o

BRONZE BUSHING

QTy. REMARKS
2
2
1
2
2
2
2
2
1
2
1
1
1
1
4
4
1
1
1
1
T INCLUDES ITEMS/#
................ GASOLINE ENGINE ONLY
................ GASOLINE ENGINE ONLY

O N L S e e A e

................ INCLUDES ITEMSW @

................ INCLUDES ITEMS W $§

MIX N' GO MIXER ¢ PARTS MANUAL — REV. #8 (12/08/21) — PAGE 11



MIXER ASSY. (PLASTIC DRUM)

OPTIONAL
SUPPORT

PAGE 12 — MIX N' GO MIXERe PARTS MANUAL — REV. #8 (12/08/21)



MIXER ASSY. (PLASTIC DRUM)

NO. PARTNO. PART NAME QrTy. REMARKS
1# DM3150 HEX HEAD BOLT M12 x 70 1
2# DM1356 OIL FILLER PLUG M14 x 2 x 15L 1
3# DM1912 HEX NUT M10 2
44 DM355 HEX HEAD BOLT M8 x P1.25 x 24L 3
5# DM3151 FLAT WASHER M12 2
o# DM3152 HEX NUT M12 1
7 SP9012 TOGGLE SWITCH 1
o# DM1320 GEAR BOX BACK COVER 1
10#  DM1357 GEAR BOX SEAL 1
11 DM1380 BELT GUARD 1
12 DM1821 DRIVE PULLEY ..o T ELECTRIC MOTOR ONLY
13 DM1822 SET SCREW M6 x 12L 1
14 DM2020 BOLT M6 x 18 2
15 DM1840 V-BELT, A23......ooi, T, ELECTRIC MOTOR ONLY
16 DM1332 NUT M12 1
17 DM1810 GEARBOX PULLEY 1
18#  DM1353 OIL SEAL 20 x 42.5x 10 1
19#  DM1352 BEARING RACE 6004 1
20#  DM1331 WORM GEAR 1
21#  DM1310 GEARBOX CASE 1
224  DM1351 BEARING RACE 6006 1
23#  DM1333 GEAR & SHAFT 1
24#  DM1351 BEARING RACE 6006 1
25 DM1741 WASHER 2
26 DM1730 TIRE, PNEUMATIC 2
26A DM1740 AXLE 1
26B  DM1742 COTTERPIN 2
27 DM1641 HEX NUT M8 2
28 DM2021 NUT 2
29 DM1911 HEX HEAD BOLT M10 x P1.5 x 40L 3
30 DM1141 DRUM LOCK 1

MIX N' GO MIXER ¢ PARTS MANUAL — REV. #8 (12/08/21) — PAGE 13



MIXER ASSY. (PLASTIC DRUM CONT'D.)

OPTIONAL
SUPPORT

PAGE 14 — MIX N' GO MIXERe PARTS MANUAL — REV. #8 (12/08/21)



MIXER ASSY. (PLASTIC DRUM CONT'D.)

NO.
31
32
33
34
35@
36@
37@
38@
39@
40
41$
42%
43%
44%
45
46
47
48
49#
50
51
52
53
54
554#
56
57
58
59
60#

PART NO.
DM1527
DM1524
DM1510
DM1531
DM1613
DM1630
DM1631
DM1632
DM1620
DM1640
DM1221
DM1212
DM1213
DM1231
DM3050
DM3051
DM3000
0943320127B1
DM1358
34579
DM1300
MSO01
EM901006
DM1521
DM1354
DM1105
DM1600
DM1200
34588
DM1340

PART NAME

HEX NUT M10

BOLT

PLASTIC BARREL

BLADE, BARREL

HANDLE GRIP, RUBBER

TOP COVER CLAMP

SCREW 5.5 x 25

LOCK WASHER

TOP COVER, PLASTIC

BOLT M8 SPECIAL DOME HEAD
STAND, ADAPTER

STAND, BOTTOM LH (2 BOSS)
STAND, BOTTOM RH (1 BOSS)
CLIP LINCH PIN

NUT M8BOLT M8 x 35

BOLT M8 x 35

ENGINE MOUNT (GASOLINE)

ENGINE, B&S.......coeviriniiririnne,

RETAINER RING
MOTOR, ELECTRIC 3/4 H.P.

GEARBOX ASSEMBLY .......ccoocvivvirennee
V-BELT, A24 ..o
DRIVE PULLEY .....ccoviiiiii,

MOUNTING PLATE
SEAL, OIL
MAIN FRAME

PLASTICE COVER ASSY.......cccooeuniunee.
STAND ASSY....covirieririninererniinies
EXTENSION, HANDLE..........ccccoouvrivnen.

BRONZE BUSHING

QrTy. REMARKS

12

[y
nNo

................ REPLACES P/N 912321040E1

................ INCLUDES ITEMS/#
................ GASOLINE ENGINE ONLY
................ GASOLINE ENGINE ONLY

................ INCLUDES ITEMS W/@
................ INCLUDES ITEMS W/ $
................ USEDW/ENG. P/N0831320181B1

O N S N S T T S S N e e T - N SN S A S S cO I N DG I LG I 0O I NG T L & IR N

MIX N' GO MIXER ¢ PARTS MANUAL — REV. #8 (12/08/21) — PAGE 15



